
1  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.comIM.TEC.079.EN_rev.5.4  -  October 2021 EN

CROSS 50.2
Steel structure

INSTALLATION, COMMISSIONING INSTRUCTIONS 
AND MAINTENANCE



2  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

20211013

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

5.4 General update 13.10.2021

5.3 Update §7.16-7.19 + §8.3-8.4 07.10.2021

5.2 Update page 22 06.10.2020

5.1 Update pagese 42, 43 11.03.2019

5 General update 07.01.2019

4 Update pages 5, 11, 28 19.07.2016

3 Update pagese 5, 12, 13, 15, 22, 24, 32 17.06.2016

2 General update 23.11.2015

Rev. Description Date



3  (54)IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

TABLE OF CONTENT

1.	 GENERAL DISPOSITIONS AND INSTALLATION MANAGEMENT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                     6
	 1.1. GENERAL DISPOSITIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                   6
2.	 PRODUCT DESCRIPTION  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                    7
	 2.1. GENERAL DESCRIPTION AND TERMINOLOGY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                 7
3.	 BOX CONTENT - SCREWS KIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                 8
4.	 EQUIPMENT AND MATERIALS REQUIRED FOR ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      10
	 4.1. TORQUE SCREWS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                        10
5.	 PRELIMINARY OPERATIONS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                               11
	 5.1. PRELIMINARY SAFETY CHECKS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                             11
	 5.2. PRELIMINARY CHECKS OF THE INSTALLATION SITE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            11
	 5.3.  OBLIGATIONS OF THE INSTALLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                          11
6.	 HOW TO RECOGNISE THE JAMBS AND THE BEAMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                            13
	 6.1. JAMB IDENTIFICATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                    13
	 6.2. BEAM IDENTIFICATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                   15
7.	 STEEL STRUCTURE INSTALLATION  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                          16
	 7.1. BASEMENT PERIMETER ASSEMBLY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                         16
	 7.2. CORNER BRACKETS FIXING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                16
	 7.3. JAMB 107X107 - POSITIONING OF THE BEAMS WITHOUT THE CROSS JUNCTION  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                 17
	 7.4. JAMB 107X107 - POSITIONING OF THE BEAMS WITH THE CROSS JUNCTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                     18
	 7.5. TOLERANCE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                             19
	 7.6. JAMB ≠ 107 - POSITIONING OF THE BEAMS WITHOUT THE CROSS JUNCTION AND BEAMS ON THE DOORS SIDE . . . . . .      20
	 7.7. POSITIONING OF THE BEAMS ABOVE/UNDER THE DOOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                      21
	 7.8. ANCHORING the structure TO BRICKWALL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                   22
	 7.9. LAST PERIMETER IN  HEADROOM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                          26
	 7.10. FIXING OF THE PLATES OF THE GUIDES  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                    27
	 7.11. FIXING OF BRACKETS OF THE THIRD GUIDE RAIL (if present) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                  28
	 7.12. STRUCTURE SET UP FOR THE INSERTION OF GUIDE ROLLERS (if present)  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                       29
	 7.13. FLOOR-MOUNTED STRUCTURE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                           30
	 7.14. DOOR SIDE CLADDING  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                  31
	 7.15. CROSS  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                                35
	 7.16. ROOF (if supply) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                        36
	 7.17. STRUCTURE STIFFENING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                 39
	 7.18. BASEMENT CLADDING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                  40
	 7.19. CLADDING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                             42
	 7.20. RAIN SHELTER (if supply) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                 46
	 7.21. OUTDOOR SILICONE SEAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .47
8.	 SPECIAL CASES  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                          48
	 8.1. INSTALLATION OF THE BOX FOR THE ACTUATION LEVER OF THE PIT PROT DEVICE (domoFLEX)  . . . . . . . . . . . . . . . . . . . . .                     48
	 8.2. UPPER PROTECTION CAPS (domoFLEX OPEN) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                48
	 8.3. GLASS ASSEMBLY ON FGL STRUCTURE (PANORANIC/FULL-GLASS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                              49
	 8.4. PROTECTION CANOPY - ASSEMBLY (if supplied) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                              50
9.	 MAINTENANCE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                          52
	 9.1. MECHANICAL CHECKUP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                  52
	 9.2. CLEANING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .                                                                                              52



4  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.comIM.TEC.079.EN_rev.5.4  -  October 2021 EN

 SCOPO DEL MANUALE

	 SICUREZZA	PERSONALE	E	RICONOSCIMENTO	DEL	RISCHIO

RISK	SYMBOLOGY	AND	PHRASES

NOTICE
READ	THIS	MANUAL	CAREFULLY	before installing and using the product. This product must 
be installed and put into operati on according to the provisions and regulati ons in force. Improper 
installati on or improper use of the product can cause damage to people and property, as well as 
cause the warranty to lapse.

FOLLOW	THE	SUGGESTIONS	AND	RECOMMENDATIONS	TO	OPERATE	IN	SAFETY. 
Any unauthorized modifi cati on can compromise the safety of the system, as well as the correct 
operati on and the life of the machine. If you have any doubts regarding the correct understanding 
of the informati on and contents contained in this manual, contact LIFTING ITALIA S.r.l. immediately.

QUALIFIED PERSONNEL: The product covered by this documentati on can only be installed 
by qualifi ed personnel, in compliance with the att ached technical documentati on, above all in 
compliance with the safety warnings and the precauti ons contained therein.

Keep the technical and safety documentati on near the system.

RISK CLASSIFICATION AND RELATIVE GRAVITY OF DAMAGE

 DANGER
The symbol indicates that the failure to comply with appropriate safety measures 
causes death or serious physical injury.

 WARNING
The symbol indicates that the failure to observe the corresponding safety 
measures can cause death or serious personal injury.

 CAUTION
The symbol indicates that failure to observe the relevant safety measures can 
cause minor or moderate personal injury or damage to the device.

NOTICE It is not a symbol of security. It indicates that the  failure to comply with relevant 
safety measures can result in property damage.

INFORMATION It	is	not	a	symbol	of	security.	It	indicates	important	informati	on.

This manual contains safety rules that must be observed to safeguard personal safety and to prevent damage to the property. 
The indicati ons to be followed to guarantee personal safety are highlighted by a triangle symbol while those to avoid material 
damage are not preceded by the triangle. The hazard warnings are shown as follows and indicate the diff erent levels of risk in 
descending order.

The purpose of this manual is to provide correct informati on on the installati on of the product, in order to contribute to 
personal safety and to the proper functi oning of the system. Keep the manual for the enti re life of the product. In the event of a 
change of ownership, the manual must be provided to the new user as an integral part of the product.

If there are multi ple levels of risk, the danger warning always indicates the highest one. If a warning is drawn with a triangle to 
warn to the risk of injury to persons, the risk of possible property damage may also be caused at the same ti me.

	 PURPOSE	OF	THE	MANUAL

 PERSONAL SECURITY AND RISK RECOGNITION

NOTE: During	installati	on	/	maintenance	of	the	platf	orm,	the	safety	functi	ons	are	temporarily	suspended.		Therefore	all	
necessary	precauti	ons	must	be	taken	to	avoid	personal	injury	and	/	or	damage	to	the	product. 

RI
SK

 L
EV

EL



5  (54)IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

 GUIDA ALLA LETTURA DEL MANUALE

 RESPONSABILITÀ E CONDIZIONI DI GARANZIA:

GENERAL DANGER ELECTRICITY DANGER DANGER FLAMMABLE MATERIAL

DANGER OF FALL BY A LEVEL DANGER SUSPENDED LOADS DANGER CORROSIVE SUBSTANCES

OBLIGATIORY TO WEAR THE 
PROTECTION HELMET

OBLIGATORY TO WEAR SAFETY 
SHOES

OBLIGATORY WEAR THE PROTECTIVE 
GLOVES

OBLIGATORY TO WEAR EYE 
PROTECTION

OBLIGATION TO WEAR THE AUDIO 
PROTECTION OBLIGATORY TO WEAR THE MASK

OBLIGATORY TO WEAR PROTECTIVE 
CLOTHES OBLIGATORY TO KEEP CLOSED OBLIGATORY TO CHECK THE 

PROTECTIONS

GENERIC PROHIBITION FORBIDDEN TO STEP ON PROHIBITED TO WALK ON  OR STOP 
IN THIS AREA

WARNING SIGN

MANDATORY SIGN

PROHIBITION	SIGN

EMERGENCY AND FIRST AID SIGNS INDICATION SYMBOLS

RESPONSIBILITY	OF	THE	INSTALLER

The elevator / platf orm is produced and intended to be installed as described in the att ached project drawing 
and in this manual; any divergence from the prescribed procedure may aff ect the operati on and safety of the 
system and cause the immediate cancellati on of the warranty.

Any modifi cati on or variati on made to the project and the to the assembly Instructi ons must be documented 
in detail and referred to LIFTING ITALIA S.r.l., in order to allow the company an adequate assessment. Under no 
circumstances can a modifi ed system be acti vated without the express authorizati on of LIFTING ITALIA S.r.l.

Installers are responsible for ensuring compliance with safety procedures at work and any health and safety 
regulati ons in force in the country and on the site where the assembly is carried out.

The elevator / platf orm must only be used in the way envisaged by the system and illustrated in the relati ve 
manuals (transportati on of people and / or things, maximum loads, cycles of use, etc.). LIFTING ITALIA S.r.l. 
assumes no responsibility for damage to persons and property caused by improper use of the system.

 MANUAL READING GUIDE

 LIABILITY AND WARRANTY CONDITIONS:

NOTA BENE KEEP DRY OBLIGATORY TO CHECK 
THE PROTECTIONSFIRST AID

NOTE: Pictures	and	images	on	this	manual	are	for	illustrati	on	purposes	only.



6  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

1.	 GESTIONE DEL CANTIERE

1.1.	 DISPOSIZIONI GENERALI

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

INSTALLATION SITE MANAGEMENT

GENERAL DESCRIPTION

2 x

MAX 50 kg

> 50 kg

IMPORTANT!

For	more	informati	on	on	safety,	liability	and	warranty	conditi	ons,	receipt	and	storage	of	material	
on	site,	packaging,	waste	disposal,	cleaning	and	storage	of	the	product;	refer	to	the	"SAFETY IN-
STRUCTIONS AND SITE MANAGEMENT"	manual.

NOTICE

PRELIMINARY	CHECKS: Once the packaging has been opened, check that the product is intact and has not been 
damaged during transport. Should any anomalies or damage be found, please dispatch them in writi ng on the transport 
document to the transport company, giving writt en noti ce to LIFTINGITALIA S.r.l.

 CAUTION

SAFETY AND SITE MANAGEMENT - OVERALL DISPOSITIONS: 
1. Always secure tools and any objects against falling;
2. Pay the utmost att enti on to all the steps described in this;
3. While assembling the parts making up the system or aft er installati on, be careful of any sharp burrs (machining residues);

• Before proceeding with the installati on, it is necessary to remove the rubble and the material deposited during the 
constructi on of the shaft .

• Only nuts and bolts included in the supply must be used.

• The bags containing the screws must be opened in correspondence with the respecti ve operati ng phases indicated in 
this manual.

• The instructi ons described in this manual refer to a reinforced shaft ,  to a fastening with mechanical expansion plugs 
of the stud type. For the use of  plugs in masonry other than the reinforced concrete see the att achment to this 
manual. For the shaft s with metal framework, we proceed by replacing the plugs with normal screws.

• In these instructi ons and on the wiring diagram, the stops are indicated with 0, 1, 2, 3, meaning "0" the lowest stop: 
the numbers on the push-butt on panels may be diff erent according to the user's needs (for example - 1, 0, etc.).

The assembly must be 
performed by a MINIMUM 2 
people;

If the load is greater than 50kg, use the hoist
for handling.

NOTE: In	this	manual,	we	will	talk	about	"SHAFT"	meaning	for	it	the	base	slab,	the	slab	of	landing	and	the	verti	cal	wall	
that connects its slabs.

GENERAL DISPOSITIONS AND INSTALLATION SITE MANAGEMENT

GENERAL DISPOSITIONS



7  (54)

2.	 DESCRIZIONE PRODOTTO

2.1.	 DESCRIZIONE GENERALE E TERMINOLOGIA

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

PRODUCT DESCRIPTION

GENERAL DESCRIPTION AND TERMINOLOGY

LIFTINGITALIA S.r.l. goal is to promote the continuous improvement of its products and consequently their technical specifications 
may be subject to change without notice or commitment. 

 BL panel (blind)   GLpanel (glass)

CROSS 50.2 2 is a steel structure for lift and lifting platform, suitable to be 
placed both inside and outside the building, consisting of bolted uprights 
and connecting crosspieces, bolted, prepared for fixing glasses or panels 
from inside the structure.
The CROSS 50.2 structures are tested according to the NTC2008 standards 
for installations in seismic zones.

❶ Uprights
❷ Crossbeams 
❸ Roof 
❹ Panels (blind o glasses)
❺ Landing door 



8  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

2x
M12x200

4x
Ø18-Ø48

18 x M12x30
18 x M1238 x Ø12

4 x M12x200

52 x
M6x30

17 x
M6x20

9 x Ø6 52 x M6
5 x 
M6 60/10

4 x Ø12

4 x M12x50 4 x Ø12

4 x M6x20 20 x TBC 4.8x13

40 x M 4.8x114 x M6

3 x Ø10

10 x M8x40
3 x M10x20 10 x M8

3 x M10

10 x Ø8

20 x Ø8-Ø24

6 x M5x16 6 x M5

4 x 
M10x30

16 x 
M10

8 x 
M10x35

17 x
M16x1454 x

Ø18-Ø48

44 x M10
40 x M12

32 x Ø10
36 x Ø12

32 x M10x20
36 x M12x30
4 x M12x50

2 x Ø8

2 x M8x20

2 x M8

KIT S001.23.0001

KIT S001.23.0005 KIT S000.23.0019

KIT S001.23.0007

KIT S000.23.0012KIT S001.23.0003 KIT S001.23.0004

KIT S001.23.0008KIT S001.23.0002

8 x 
M6 2.5-3.0

8 x 8 x 
M6x30

KIT  S001.23.0010 

6 x 
M8x40

6 x 
M8

6 x 
Ø8

KIT S001.23.0013

8 x Ø13-Ø37

3.	 CONTENUTO DELL’IMBALLO - KIT VITERIAINFORMAZIONI

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

NOTA:  Ogni riquadro “KIT” con relativo codice identificativo, rappresenta l’unità di imballaggio (packaging unit),  
ovvero quanti pezzi per tipologia sono contenuti in ogni imballaggio.

INFORMATION BOX CONTENT - SCREWS KIT

DOMOFLEX OPEN UPRIGHT CLOSING  KIT

ANCHORING KIT - PIT / HEAD ROOM

DOOR SIDE PANELS KIT STRUCTURE FIXING CLAMP KIT

CANOPY ROOF KIT

< 100 PIT KIT SIDE CROSS BRACING KIT

STRUCTURE-TO-SIDE WALL FIXING KITCEILING KIT

NOTE:  Each “KIT” box with its identification code represents the packaging unit, i.e. how many pieces per type are contained 
in each package.

COLUMNS AND BEAMS KIT

GUIDE BRACKETS KIT



9  (54)

50 x M4.8x1340 x M3,2x7

KIT S000.23.0009 KIT  S000.23.0010 KIT S000.23.0007

LAYOUTS

4 x 
M6x20 4 x M6

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

POP RIVETS KIT PANELS JOINING KITSELF DRILLING SCREWS KIT

ADHESIVE SEAL TAPE

CANOPY ROOF KIT



10  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

4.	 ATTREZZATURE E MATERIALI NECESSARI PER IL MONTAGGIO

4.1.	 COPPIE DI SERRAGGIO VITERIA

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

Suction cups
100 kg/each

2 x

Phillips 
screwdriver

Flat-blade 
screwdriver

Socket wrench
8 to 24 mm

Spanner
8 ÷ 17 mm
2 each size

Ratcheting ring spanner
13 to 17 mm

Hammer Tape meas-
ure

Spirit 
level

Drill
Ø 3 to 16 mm

Allen key
with ball end
3 to 6 mm

Scissors for 
electricians

for 	 Brickwork
	 Metal

Rubber 
hammer

Plumb bobHoist
150 kg

Screwdriver
6 to 10 mm

Riveter

Torque spanner

EQUIPMENT AND MATERIALS REQUIRED FOR ASSEMBLY

TIGHTENING TORQUES VALUES (TORQUE SCREWS)

To tighten the screws, use the tightening torques as it is indicated in the following table:

SCREWS MAX TORQUE (Nm) MIN TORQUE  (Nm)

M8 21 17

M10 42 34

M12 71 57

Silicone (not included) 
and Caulking gun

INFORMATION



11  (54)

5.	 OPERAZIONI PRELIMINARI

5.1.	 VERIFICHE PRELIMINARI DI SICUREZZA

5.2.	 VERIFICHE PRELIMINARI DEL LUOGO DI INSTALLAZIONE

5.3.	 OBBLIGHI DELL'INSTALLATORE

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

PRELIMINARY CONTROLS

PRELIMINARY	SAFETY	CHECKS

PRELIMINARY	CHECKS	OF	THE	INSTALLATION	SITE

OBLIGATIONS	OF	THE	INSTALLER

 WARNING

BEFORE	STARTING	THE	INSTALLATION,	YOU	NEED: 
• Check that the main electrical system is up to standard and provided with adequate 

grounding; Otherwise,	stop	the	installati	on	unti	l	the	Customer	has	made	the	system	
up-to-date. 

• Check the presence of an effi  cient lighti ng system at the place of installati on;
• Check the cleanliness of the shaft  and pit and that there are no liquids (water, oil, ...) on 

the bott om;
• Check that the entrances to the work areas are properly closed;
• Check that all the holes and the housings for the electric cables are free, inspectable, well 

fi nished and dry;
• Check that there is adequate venti lati on for the smoke exhaust;

BEFORE	STARTING	THE	INSTALLATION,	YOU	NEED: 
• Arrange a material deposit area near the work area, easily accessible and protected from 

the bad weather;
• Prepare any lift ing equipment to be used;
• Check the presence of all materials, using the list;
• Check the state of all materials at the ti me of receipt on site and in case of damage or 

missing contact the supplier immediately;
• Periodically check the materials desti ned for long storage before installati on to avoid 

possible deteriorati on caused by incorrect storage;
• Check the completeness of the att ached documentati on

NOTICE

BEFORE	STARTING	THE	INSTALLATION	CHECK	THE	FOLLOWING	MEASURES	AND	COMPARE	THEM	WITH	
THOSE	ON	THE	PROJECT	DRAWING:	 
• Width (distance between the side walls)
• Depth	(distance	between	front	and	back	wall)
• Pit depth
• Travel
• Headroom height
• Plumbing	of	the	shaft		and	any	plumb	parts	already	installed
• Dimensions	of	any	necessary	arrangements	(breaking	down	the	landing	doors,	distance	between	the	guides,	
• Determine	the	fi	nished	fl	oor	level	of	each	fl	oor;

Measure	the	width	and	length	of	the	shaft		at	all	levels.	Perform	the	dimensional	checks	independently	of	the	
measurements taken by the building manufacturers.

PRELIMINARY OPERATIONS

PRELIMINARY SAFETY CHECKS

PRELIMINARY CHECKS OF THE INSTALLATION SITE

OBLIGATIONS OF THE INSTALLER



12  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

A

B

C

D

0

2

Fx daN

Fx daN

Fy daN

Fy daN

R4 daN

R1 daN

R3 daN
R2 daN

R5 daN

CARATTERISTICHE

TIPO

PORTATA

MASSE

ARCATINA
OPERATORE/I
ARCATA
CABINA
PORTATA(NON SIMULTANEI)

GUIDE DI CABINA
SPINTE SULLESPINTE STATICHE

SPINTE DINAMICHE

Ø PISTONE

CORRENTE AVVIAMENTO

PORTE DI PIANO

TIPO DI VANO

PORTE DI CABINA

CORRENTE NOMINALE

TENSIONE MANOVRA
TENSIONE LUCE CABINA
TENSIONE F.M.
POTENZA DEL MOTORE

POMPA

Ø PILASTRINO
SERBATOIO

QUANTITÀ OLIO

TUBAZIONE / VALVOLA

COMPOSIZIONE
GUIDE DI CABINA

DIAMETRO
NUMERO FUNI

VELOCITA'

SERVIZI
MANOVRA

FERMATE

CAPIENZA

Fx

FxFy Questo disegno é approvato da _________________________ in qualità di rappresentante del Committente, senza riserve, in 
relazione a tutto quanto si riferisce alla disposizione ed alle misure delle parti murarie costituenti in vano corsa e il 
locale macchinario, misure che si intendono per quanto riguarda il vano corsa minime nette tra i piombi (tolleranza 
0/+20 mm), alla loro idoneità a sopportare le forze che gravano su di esse.
Inoltre per presa visione delle norme di sicurezza per la costruzione e l'installazione degli ascensori.

Per approvazione         data  __ / __ / ____     Firma_______________________________________

Data prov.:

ELABORATO DA:

COMMITTENTE:

INDIRIZZO DI INSTALLAZIONE:

COMMESSA: RIF.:

REV.: INSTALLATORE:

MODELLO:

Data def.:

CARICHI IN FOSSA DINAMICI

Ø PULEGGIA DI TAGLIA

TESTATA
CORSA

NUMERO STAFFE

VISCOSITÀ A 40°

PAVIMENTO

ADDITIVI

ARMADIO

DENSITÀ
OLIO TIPO

FINITURA PORTE PIANO
FINITURA PORTA CABINA
FINITURA CABINA
BOTTONIERA PIANO

ARCATA

BOTTONIERA CABINA

BARRA GUIDE

PASSO STAFFE

TENSIONE VALVOLE
TENSIONE SEGNALAZIONE

PRESSIONE A VUOTO
PRESSIONE MASSIMA

DENOMINAZIONE PIANI

AMMORTIZZATORI

N° INGRESSI
DEN. PIANI 2° ENTRATA

FOSSA

SUPERFICIE CABINA

NORMATIVA

FUNI
CAVI FLESSIBILI

220

90

60

30

45 Kg

900
2300 0 + 0 Kg

80 Kg
187 Kg
250 Kg

N° 1 PIATTAFORMA

250 Kg

C97/HC 70x5x3300 mm (1 PEZZO)

40 A (DIRETTO)

SENZA PORTE
LIFTINGITALIA

INCASTELLATURA METALLICA

16 A

220 V
24 V

1,5 kW (2,04 Hp)
230 V 50 Hz (Monofase)

16 l/min

60x60x3 mm
50/S

60 litri

3/4" �ex. / VP-HC 34

250T  A MET.
T82/A (82,5x68,25x9) (L=9.060)

2
8 mm

320 mm

0,15 m/s

2
A UOMO PRESENTE

2

3

2500 mm
6400 mm

7 + 7

46 mmq/s

50/S

antiusura, antiossidante, antiruggine

0,87 Kg/dm3
ISO-L-HV o equivalente

LT 25/100
2500 mm

1450 mm

24 V
12/24 V

2,95 MPa (29,49 bar)
1,68 MPa (16,75 bar)

1,09 m2

0

-

DUE OPPOSTI
2

170 mm

01 - LARG. STRUTTURA, PORTA PIANO 2 (01-FEB-2012)

FOGLIO N° 1 DI 1

(MARCIA NORMALE)

(INT.PARACADUTE/VALVOLA)

direttiva macchine 2006/42/CE

8 Kg
13 Kg

100x100

Servizio: 0

Servizio: 2

PREVEDERE UN CUNICOLO ISPEZIONABILE PER 
IL PASSAGGIO DELLA TUBAZIONE IDRAULICA E 
DELLE LINEE ELETTRICHE.

H. = 1550

R4R4R1R2R1R4 R4

B B

A

A

PIANTA VANO

SCALA 1:15

ARMADIO 50/S 

AL PIANO: 0

SCALA 1:30

FONDO FOSSA

SCALA 1:30

SEZIONE B-B
SCALA 1:40

TERRAPIENO

SEZIONE A-A
SCALA 1:40

LARGHEZZA INTERNO INCASTELLATURA 1243

LARGH. INTERNO CABINA 80030

LARGH. ESTERNO CABINA 860

30

173

PR
OF

ON
DI

TA
' IN

TE
RN

O 
IN

CA
ST

EL
LA

TU
RA

 14
00

PR
OF

. IN
TE

RN
O 

CA
BIN

A 
12

00
80

PR
OF

. E
ST

ER
NO

 CA
BIN

A 
13

60

80

37
2

LT
 25

/1
00

 - D
.F.

G.
 75

0
37

2

37
5

37
5

135169

LUCE NETTA 800 x 2000

100 100

187 INGOMBRO TELAI 1000 x 2100 56

LUCE NETTA 800 x 2000

687 556

LUCE NETTA 800 x 2000

103 103

231 INGOMBRO TELAI 1006 x 2117 100

LUCE NETTA 800 x 2000

734 603

20
20

FONDO FOSSA 1387

25 251337

FO
ND

O 
FO

SS
A 

15
44

14
94

25
25

32
5

D.
F.G

. 7
50

32
5

37
5

37
5

169 565 603

70
0

700 35
0

15
0

3000

H.
GU

ID
E 9

06
0 (

3 x
 25

00
 +

 15
60

)
10

45
0

7+
7 P

AS
SO

 ST
AF

FE
 14

50

M
IN

. 3
00

 - M
AX

. 5
00

EX
TR

. IN
F. 

CA
BIN

A 
30

H.
M

ON
TA

NT
E 2

15
0

IN
TE

RA
SS

E P
AT

TIN
I 1

99
5

H.
IN

TE
RN

O 
CA

BIN
A 

21
00

H.
ES

TE
RN

O 
CA

BIN
A 

21
75

FO
ND

O 
CA

BIN
A 

40
6040

LU
CE

 20
00

EX
TR

AC
OR

SA
 SU

P. 
CA

BIN
A 

30

17
0

CO
RS

A 
64

00
TE

ST
AT

A 
25

00

H.
VA

NO
 90

70

11
7

15

RIS
ER

VA
 35

CO
RS

A 
PIS

TO
NE

 32
00

EX
TR

. IN
F. 

PIS
TO

NE
 15

RIS
ER

VA
 35

11
7

39
0

ST
EL

O 
ES

TE
SO

 33
00

CI
LIN

DR
O 

35
05

6
17

50
2

42 26
1

LARGHEZZA ESTERNO INCASTELLATURA 1337

4747

PR
OF

ON
DI

TA
' E

ST
ER

NO
 IN

CA
ST

EL
LA

TU
RA

 14
94

47
47

LU
CE

 20
00

10
0

CARATTERISTICHE STRUTTURA IN FERRO
PORTATA 250 kg;°
STRUTTURA IN FERRO PER VANO ESTERNO;°
FERMATE [2] - SERVIZI [2];°
INGRESSI LATO A (PIANO "0");°
INGRESSI LATO C (PIANO "2")°
FINITURA STRUTTURA [RAL 7042];°
FERMAVETRI LATO [A] - [B] - [C] - [D];°
COPERTURA SUPERIORE FORNITA;°
TAMPONAMENTO IN VETRO NATURALE NON FORNITO.°

M1 MONTANTE VERTICALE DI FOSSA
M2 MONTANTE VERTICALE INTERMEDIO
M3 MONTANTE VERTICALE DI TESTATA

F-V-V-E FERMAVETRO VERTICALE ESTERNO
F-V-O-E FERMAVETRO ORIZZONTALE ESTERNO

PROGRAMMA 2012-ST-16

CLIENTE / RIF MODENA ASC.
CdO 12/0132

VA
NO

 CO
RS

A 
=

90
70

10
0

F-V
-V

-E
12

68
F-V

-V
-E

83
3

F-V-O-E
1135

FOSSA = 170

CO
RS

A 
=

64
00

TE
ST

AT
A 

=
25

00

22
70

10
30

14
50

14
50

14
50

13
20

11
8

11
5

VISTA LATO A

P0

1

2

2

2

3

40
0

14
50

10
0

14
50

14
50

14
50

14
50

10
0

13
20

VISTA LATO D

1

2

2

2

2

3

F-V-O-E
1135

AL
TE

ZZ
A 

ST
RU

TT
UR

A 
=

90
70

40
0

14
50

14
50

14
50

14
50

10
0

10
0

11
8

25
1

22
36

11
5

28
3

VISTA LATO C

P2

1

2

2

2

2

3

4

2

F-V-O-E
1292

M1
 =

11
75

M2
 =

29
00

M2
 =

29
00

M3
 =

20
95

40
0

14
50

14
50

14
50

14
50

14
50

10
0

10
0

13
20

91 11
8

F-V
-V

-E
11

38

VISTA LATO B

1

2

2

2

2

2

3

TRAVERSA STRUTTURA = 1137

TR
AV

ER
SO

 ST
RU

TT
UR

A=
12

94

100

47

10
0

10
0

74
7

100
47LARGHEZZA INTERNO STRUTTURA = 124347

LARGHEZZA ESTERNO STRUTTURA = 1337

TR
AV

ER
SA

 ST
RU

TT
UR

A 
=

12
94

10
0

PR
OF

ON
DI

TA
' IN

TE
RN

O 
ST

RU
TT

UR
A 

=
14

00
47

PR
OF

ON
DI

TA
' E

ST
ER

NO
 ST

RU
TT

UR
A 

=
14

94

10
0

100 TRAVERSA STRUTTURA = 1137 100

131 TELAIO PORTA = 1006 x2117

66

66

134 TELAIO PORTA = 1000 x2100 3

669

LATO A

LATO B

LATO C

LATO D

LATO A: LATO INGRESSO PIANO "0"
LATO B: LATO SENZA INGRESSI
LATO C: LATO INGRESSO PIANO "2"

LATO ANCORAGGIO MURO
LATO D: LATO MECCANICA

PIANTA STRUTTURA - SCALA 1:10

INGR. PIANO "0"

INGR. PIANO "2"

CL. FUNZ.

TOLLERANZE GENERALI

PRINCIPI GENERALI DI RAPPRESENTAZIONE SECONDO LE NORMATIVE ISO

TOLLERANZE GEOMETRICHERUGOSITA' SUPERFICIALE

A TERMINE DI LEGGE E' VIETATA LA RIPRODUZIONE O COMUNICAZIONE A TERZI SENZA NOSTRA APPROVAZIONE

SCALA
SOST. DIS. N°

CONTROLLATO

DATA

SIGLA

DENOM.

SERIE

SVILUPPO

MATERIALE

PESO GREZZO

PESO FINITO

TRATTAMENTO

FINITURA
CONTROLLATOSIGLADATADENOMINAZIONE

FUN. CL.

GENERAL TOLERANCESGEOMETRICAL TOLERANCES

GENERAL PRINCIPLES OF REPRESENTATION COMPLYNG WITH ISO STANDARDS

SURFACE TEXTURE

THE REPRODUCTION OR COMMUNICATION TO THIRD PARTIES WITHOUT OUR CONSENT IS PROHIBITED BY LAW

SCALE
SUBS. DRAW N°

CHECKED

DATE

DRAWN
DESIGNATION

SERIES

DEVELOPMENT

MATERIAL

GROSS WEIGHT

FINISHED WEIGHT

TREATMENT

FINISHING
CHECKEDDRAWN/DATE/DESIGNATIONMOD.

A

B

C

D

E

F

G

H

I

L

A

B

C

D

E

F

G

H

I

L

1 2 3 4 5 6 7 8 9 10 11 12

1 2 3 4 5 8 9

-

ISO 2768-mKISO 1101

/

ISO 1302

1:30
COD. N°.

TYPE
TIPO

/
/

STRUTTURA CROSS 50

-

-----

A
2

I
TYPE

M1 MONTANTE VERTICALE DI FOSSA
M2 MONTANTE VERTICALE INTERMEDIO
M3 MONTANTE VERTICALE DI TESTATA

F-V-V-E FERMAVETRO VERTICALE ESTERNO
F-V-V-I FERMAVETRO VERTICALE INTERNO

F-V-O-E FERMAVETRO ORIZZONTALE ESTERNO
F-V-O-I FERMAVETRO ORIZZONTALE INTERNO

ITEM CODICE DESCRIZIONE QTÀ
1 12-0191-S006 TRAVERSA PORTA 1
2 12-0132-S010 CULATTA TRAVERSA PORTA 2

ITEM CODICE DESCRIZIONE QTÀ
1 12-0191-S029 FISS. TETTO LATO ALTO 1
2 12-0191-S028 FISS. TETTO LATO BASSO 1
3 12-0191-S030 FISS. LATERALE TETTO 1
4 12-0191-S030_SIM FISS. LATERALE TETTO 1
5 12-0191-S031 PANNELLO TETTO 3
6 12-0191-S032 COPERTURA LATO ALTO 1
7 S102.05.5009 STAFFE GIUNZIONE TETTO ESTERNO 4

ITEM CODICE DESCRIZIONE QTÀ
1 12-0191-S001 MONTANTE DI TERRA - M1 4
2 12-0191-S002 MONTANTE INTERMEDIO - M2 8
3 12-0191-S003 MONTANTE ULTIMO - M3 4
4 11-1122-S051 SPESSORE REGOLAZIONE 1 mm 8
5 11-1122-S052 SPESSORE REGOLAZIONE 3 mm 4
6 12-0191-S201 TRAVERSA STRUTTURA LATO A-C 12
7 12-0191-S202 TRAVERSA STRUTTURA LATO B-D 16
8 12-0191-S203 TRAVERSA STRUTTURA SOTTO PRIMA PORTA 1
9 12-0132-S208 ASS. STAFFA REGOLAZIONE/FISS. FOSSA 8

10 09-1207-S017 ASS. GIUNZIONE MONTANTI 24
11 12-0191-S231 ASS. FISS. VERTICALE PORTA P0 1
12 12-0132-S210 Assieme �ss. traversa porta 6
13 12-0191-S209 ASSIEME TRAVERSA LATO PORTA 3
14 12-0191-S232 ASS. FISS. VERTICALE PORTA P2 1
15 F350.05.7004 Piatto �ssaggio sta�e guide 14
16 12-0191-S038 TAMBURATURA INT. FOSSA LATO B 1
17 12-0191-S039 TAMBURATURA INT. FOSSA LATO C 1
18 12-0191-S040 Tamburatura sotto prima porta 1
19 12-0191-S041 TAMBURATURA INT. SOTTO P2 1
20 12-0191-S042 TAMPONAMENTO INTERNO PORTA P0 1
21 12-0191-S043 TAMPONAMENTO INTERNO PORTA P2 1
22 12-0191-S044 TAMBURATURA INT. SOPRA P2 1
23 12-0191-S033 TAMP. FOSSA LATO GUIDE 1
24 12-0191-S034 PANNELLO FOSSA LATO B 1
25 12-0191-S035 PANNELLO FOSSA LATO C 1
26 12-0191-S036 PANNELLO SOTTO P2 1
27 12-0191-S037 PANNELLO SOPRA P2 1
28 12-0191-S056 F-V-V-I_INTERMEDIO LATO B-C-D 34
29 12-0191-S057 F-V-V-I_TESTATA 6
30 12-0191-S058 F-V-V-I_SOPRA P0 2
31 12-0191-S045 F-V-O-E_ LATO B-D 24
32 12-0191-S046 F-V-O-E_LATO A-C 18
33 12-0191-S047 F-V-V-E_INTERMEDIO LATO B-C-D 34
34 12-0191-S048 F-V-V-E_TESTATA 6
35 12-0191-S049 F-V-V-E_SOPRA P0 2
36 12-0191-S050 F-V-O-I_LATO B FOSSA-TESTATA 2
37 12-0191-S051 F-V-O-I_LATO B 5
38 12-0191-S052 F-V-O-I_LATO A-C FOSSA-TESTATA 3
39 12-0191-S053 F-V-O-I_INTERO LATO A-C 7
40 12-0191-S054 F-V-O-I_LATO GUIDE 12
41 12-0191-S055 F-V-O-I_SOPRA PORTA P0 1
42 12-0191-S013 ANGOLARE TRAVERSI 18
43 12-0191-S014 ANGOLARE TRAVERSI LATO PORTA 6
44 12-0191-S015 PIATTO ANGOLARE LATO PORTA 6
45 12-0191-S016 TIRANTE DIAGONALE STRUTTURA 2
46 12-0191-S223 PREMONT. TETTO PER ESTERNI 1
47 12-0191-S220 PREMONTAGGIO PENSILINA PARAPIOGGIA 1
48 12-0191-S061 CARTER BASE STAFFA LUNGA 3
49 12-0191-S062 CARTER TRAVE LUNGA 3
50 12-0191-S240 STAFFA FISSAGGIO STRUTTURA 325

1

6
7

23

31

1

3316

36
43

49

7

39

30

14

6

26

13

3

13

27

36 6
45

9

39

3

42

42

1

8

11

7
24

31

17

1

38

42

33

39

2
35

6

15

40

38

19

21

46

3

34

TRAVERSA PORTA

1

2

TPSEI M8x20

RONDELLA Ø 8

DADO M8

DETTAGLIO A
SCALA 1 : 18

FISSARE CON VITE
AUTOPERFORANTE
TBC Ø 4.8x13

47

TETTO DI COPERTURA

6

1

4

5
5

5

2

7

3

RIVETTARE E SILICONARE
DOVE NECESSARIO PER
EVITARE INFILTRAZIONI

DETTAGLIO B
SCALA 1 : 5

VITE LIVELLAMENTO
STRUTTURA9 DETTAGLIO C

SCALA 1 : 15

FORARE IN OPERA I MONTANTI
DELLA STRUTTURA E FISSARE, ALLA
QUOTA RICAVATA IN CANTIERE IN
PROSSIMITA' DEI FISSAGGI ALL'EDIFICIO,
CON VITI M12

FISSARE LA STAFFA ALL'EDIFICIO
ALLE QUOTE RICAVATE IN CANTIERE
TRAMITE TASSELLI M12

50

CL. FUNZ.

TOLLERANZE GENERALI

PRINCIPI GENERALI DI RAPPRESENTAZIONE SECONDO LE NORMATIVE ISO

TOLLERANZE GEOMETRICHERUGOSITA' SUPERFICIALE

A TERMINE DI LEGGE E' VIETATA LA RIPRODUZIONE O COMUNICAZIONE A TERZI SENZA NOSTRA APPROVAZIONE

SCALA
SOST. DIS. N°

CONTROLLATO

DATA

SIGLA

DENOM.

SERIE

SVILUPPO

MATERIALE

PESO GREZZO

PESO FINITO

TRATTAMENTO

FINITURA

FUN. CL.

GENERAL TOLERANCESGEOMETRICAL TOLERANCES

GENERAL PRINCIPLES OF REPRESENTATION COMPLYNG WITH ISO STANDARDS

SURFACE TEXTURE

THE REPRODUCTION OR COMMUNICATION TO THIRD PARTIES WITHOUT OUR CONSENT IS PROHIBITED BY LAW

SCALE
SUBS. DRAW N°

CHECKED

DATE

DRAWN
DESIGNATION

SERIES

DEVELOPMENT

MATERIAL

GROSS WEIGHT

FINISHED WEIGHT

TREATMENT

FINISHING

L

9

1:30
12-0191-S100

COD. N°.

RANCAN A.

28/03/2012TIPO

/
/

STRUTTURA CROSS 50

-

-

1 2 3 4 5 8

A

B

C

D

E

F

G

H

I

L

A

B

C

D

E

F

G

H

A
2

1 2 3 4 5 6 7 8 9 10 11 12

-

ISO 2768-mKISO 1101

/

ISO 1302

B

C

A

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

INFORMATION

•	 For the structure assembly, consult the project drawings.
•	 This manual shows different ways of component fixing.
•	 Every structure has its own sequence of steps, defined in the project drawings.
•	 In many cases, the project drawings must be consulted, for a correct project execution (crossbeams center to center 

distance, doors / roof / rain shelter positioning, etc.).

NOTICE

Before proceeding with the shaft installation make sure that  THE SCAFFOLDING OUTSIDE THE STRUCTURE AREA HAS 
BEEN INSTALLED AND SAFELY.



13  (54)

A B

CD

6.	 COME RICONOSCERE MONTANTI E TRAVERSI

6.1.	 COME RICONOSCERE I MONTANTI

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

1 = 1st basement perimeter

2/3/4/... = central
To be installed according to 
progressive numeric order

T = in headroom

HOW TO RECOGNISE THE JAMBS AND THE BEAMS

JAMB IDENTIFICATION

INFORMATION
EACH JAMB BEARS A LETTER ENGRAVED ON ITS SIDE. 
The project drawing shows the correct positioning 
jambs by means of the  location of these letters.

INFORMATION

EACH JAMB BEARS A NUMBER ENGRAVED ON ITS SIDE 
to determine the correct installation sequence.



14  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

A1

D1
B1

C1

A2

D2
B2

C2

AT

DT BT

CT

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

1
LOWER engraving

2/3/4/...
LOWER engraving

T
LOWER engraving

INFORMATION

Orientate the jambs to have THE ENGRAVINGS READABLE FROM BELOW.



15  (54)

A

B

C

D

6.2.	 COME RICONOSCERE I TRAVERSI

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

BEAM IDENTIFICATION

INFORMATION
EACH BEAM BEARS A LETTER ENGRAVED ON ITS SIDE. The project drawing shows the correct positioning jambs by 
means of the  location of these letters.



16  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

4 x M12x30

Ø12
M12

4 x4 x

M10x20

Ø10
M10

M12x50
< 

10
0

M8x20

Ø8
M8

KIT S001.23.0002

KIT S001.23.0001 KIT S001.23.0007

7.	 MONTAGGIO STRUTTURA

7.1.	 POSIZIONAMENTO PRIMO GIRO IN FOSSA

7.2.	 FISSAGGIO ANGOLARE A TERRA

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Position the corner brackets on each jamb on the pit bottom.
•	 Insert the push screws in the pre-arranged threaded inserts.

•	 Level the structure tightening  or loosening push screws.
•	 Fill any slot between the jambs and the floor (1 and 3 mm shims  are 

enclosed with the structure).

STEEL STRUCTURE INSTALLATION

CORNER BRACKETS FIXING

BASEMENT PERIMETER ASSEMBLY
•	 Refer to the project drawing enclosed with the structure,  to assembly 

the first perimeter. Then fix the  jambs and the crossbeams.

INFORMATION

Check the right position of 
the crossbeams using the 
rumble positioned on the 
left side of the crossbeam 
(looking from the inside).



17  (54)

4 x Ø16

M16x145

M12x30

H 
pr

oj
ec

t

M6

M6Ø12
M12

M8x20M8

M8x20
M6x20

M8

KIT S001.23.0001

KIT S001.23.0002

7.3.	 MONTANTI 107x107 - POSIZIONAMENTO TRAVERSI SENZA GIUNZIONE MONTANTI

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

JAMB 107X107 - POSITIONING OF THE BEAMS WITHOUT THE CROSS JUNCTION

•	 Drill the floor in accordance with the prearranged holes in the corners.
•	 Insert the plugs in the holes and fix them.
•	 Remove the 4 push screws.
•	 Cut any protrusion of the screw with an angle grinder.

•	 Fix the beams directly on the cross 
•	 Insert the nuts in the holes on the cross
•	 Fix the reinforcing plate

INFORMATION

Insert the  nuts in the reinforcing plate 
which will be positioned on the side of the 
guides



18  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

H 
pr

oj
ec

t

M12x30

M8x20
M6x20

M8x20
M6x20

M8

M6

KIT S001.23.0001

7.4.	 MONTANTI 107x107 - POSIZIONAMENTO TRAVERSI CON GIUNZIONE MONTANTI

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Insert the junction plate inside the cross and fix it with necessary screws. 
The plate has the prewelded components to simplify the commisioning.

•	 Fix the reinforcing plate

JAMB 107X107 - POSITIONING OF THE BEAMS WITH THE CROSS JUNCTION

INFORMATION

Insert the  nuts in the reinforcing plate 
which will be positioned on the side of the 
guides



19  (54)

7.5.	 TOLLERANZE DI MONTAGGIO

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Check the installation tolerances using the following table.

N° Measure Parametres Admissible deviation ∆
Category 1 Category 2

1 The position of any level of the 
floor in correspondence to the 
basic one:

The position of the column 
in the plan, relative to the 
vertical line which crosses its 
center on the basic level.

|∆| = ∑h/(300√n) |∆| = ∑h/(500√n)

Δ

h₃
h₂

h₁

Σh

2 The inclination of one column 
between two levels of the 
adjoining floors:

The position of the column 
in the plan, relative to the 
vertical line which crosses its 
center of the lower floor.

∆ = ± h/500 ∆ = ± h/1000

Δ

h

3 Rectilinearity of one conti-
nuous column between two 
levels of the adjoining floors:

The position of the column 
in the plan, related to the 
straight line between the    
adjoining points of the posi-
tion of levels of the floor.

∆ = ± h/750 ∆ = ± h/1000

Δ

h

4 Rectilinearity of one combined 
column between two levels of 
the adjoining floors:

The position of the column in 
the plan of the joining, related 
to the straight line between 
the    adjoining points of the 
position of levels of the floor.

∆ = ± s/750
with s ≤  h/2

∆ = ± s/1000
with s ≤  h/2

Δ

h
s

TOLERANCE



20  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M12x30

H 
pr

oj
ec

t
H 

pr
oj

ec
t

M8x20
M6x20

M8

M6

KIT S001.23.0001

KIT S001.23.0001

KIT S001.23.0001

7.6.	 MONTANTI ≠ 107 - POSIZIONAMENTO TRAVERSI SENZA GIUNZIONE MONTANTI E LATO PORTE

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Insert the junction plate inside the cross and fix it with necessary screws. 
The plate has the prewelded components to simplify the commisioning.

JAMB ≠ 107 - POSITIONING OF THE BEAMS WITHOUT THE CROSS JUNCTION AND BEAMS ON THE DOORS SIDE

•	 Fix the reinforcing plate

INFORMATION

Insert the  nuts in the reinforcing plate 
which will be positioned on the side of the 
guides



21  (54)

H 
pr

oj
ec

t

H 
pr

oj
ec

t

M12x30
Ø12

M12

KIT S001.23.0001

7.7.	 POSIZIONAMENTO TRAVERSI SOPRA/SOTTO PORTE

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Check the right position using the project documentation
•	 Fix the beam using the assigned holes on the cross

POSITIONING OF THE BEAMS ABOVE/UNDER THE DOOR

FIXING ON THE UPRIGHTS

INFORMATION
In case of narrow-width upright, please use 
the threaded rivets



22  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

Ø13

Ø13

Ø18-Ø48

M12x200

Ø18-Ø48
MIN. 230 mm 

KIT S000.23.0012

KIT S000.23.0012

7.8.	 ANCORAGGIO della struttura alla MURATURA

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Drill the jamb and the wall at the hight advised on the assembly drawing
•	 Fill any slot between the structure and the floor.
•	 Fix the structure using the plugs supplied together with the components.

•	 Drill the jamb and the wall at the hight advised in the assembly drawing
•	 Fill any slot between the structure and the floor.
•	 Fix the structure using the plugs supplied with all the components.

FIXING TO JAMBS

FIXING TO CROSSBEAMS

ANCHORING the structure TO BRICKWALL

INFORMATION

Before starting to fix the structure permanently, check 
the level of the structure using the spirit level.

•	 If possible, it is recommended to fix the structure to the supporting wall.
•	 Check the fixing distances, using the project drawings.

EXAMPLE OF SLOT FILLING

EXAMPLE OF SLOT FILLING



23  (54)

Ø13

Ø12

M12x30

Ø12

M12

Ø12

Ø12

M4.8x13

M4.8x13

M12x200
Ø18-Ø48

KIT S000.23.0007

KIT S000.23.0019

KIT S000.23.0019

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Take reference marks leaning the bracket against the structure and the wall.
•	 Drill the structure in accordance with the anchoring point.
•	 Fix the brackets to the structure.
•	 Drill the wall to match the holes pre-arranged in the bracket.
•	 Fix the bracket to the wall using plugs.

•	 If foreseen, position the cover of the bracket.

FIXING BY MEANS OF EXTERNAL BRACKETS



24  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

Ø13

Ø12

M12x30

Ø12

M12

Ø12

Ø12

M12x200
Ø18-Ø48

M12x30

Ø12
M12

Ø12

Ø12

KIT S000.23.0019

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

FIXING WITH THE CLAMPING FIXTURES •	 Take the clamping fixtures, leaning the bracket agaist the structure and the  ma-
sonry.

•	 Drill holes in the structure at the sling anchorage point.
•	 Fix the brackets to the structure.
•	 Drill holes in the masonry in correspondance with the holes in the bracket.
•	 Fix the bracket to the masonry  with the dowels.

•	 Fix the brackets among 
themselves.



25  (54)

M4.8x13

M4.8x13

M4.8x13

M4.8x13

KIT S000.23.0007

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Assembly the cladding of the bracket.



26  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M12x30
Ø12

M12

M10x20
Ø10

M10

KIT S001.23.0002

KIT S001.23.0001

7.9.	 ULTIMO GIRO IN TESTATA

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Assembly the last perimeter in the headroom
•	 Assembly 4 angles

LAST PERIMETER IN  HEADROOM



27  (54)

M12x50
Ø12
M12

M12x50
Ø12
M12

KIT S001.23.0003

KIT S001.23.0003

7.10.	 FISSAGGIO PIASTRE GUIDE

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Fix the support plates of the guides with screws kit supplied.

CASE 1 - ASSEMBLING DISTANT FROM THE CORNER 

CASE 2 - ASSEMBLING BY THE CORNER 

FIXING OF THE PLATES OF THE GUIDES

INFORMAZIONI

Per installate correttamente le staffe, 
allinerare con i triangoli di riferimento sui 
montanti (fig. 1)



28  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M6X20M6X20

TPSEI M6x40 TPSEI M6x40 

TBEI M8x20 TBEI M8x20 

A

A

A

B

B

B

B

KIT S001.23.0012

7.11.	 FISSAGGIO SUPPOURTI PER TERZA GUIDA (ove presente)

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

FIXING OF BRACKETS OF THE THIRD GUIDE RAIL (if present)

•	 Fix the reinforce pad, the spacer, and the guide rail by using the screws supplied according to the project drawing 

•	 Insert the nuts into the plates and fix them to the upright as shown (fig.1).
•	 Fix the plate to the upright using the appropriate screws (fig. 2-3).
•	 Position the spacer and fix the third guide to the plate using the screws contained 

in the kit (fig. 4).

JUNCTION AND FIXING OF PARTS FIXING IN HEADROOM, PIT (AND HALFWAY WHEN PRESENT) 



29  (54)

A B

A=B

TBC 4.8 X 13

KIT  S000.23.0007

7.12.	 PREDISPOSIZIONE STRUTTURA PER L'INSTALLAZIONE DEI RULLI GUIDA (ove presenti)

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

STRUCTURE SET UP FOR THE INSERTION OF GUIDE ROLLERS (IF PRESENT)

•	 Fix  the glazing beads by means of the specific self-piercing screws.

•	 Position the roller halfway on the upright, so to guarantee a margin of 
error while scrolling



30  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

Ø 12

KIT  S000.23.0012

7.13.	 STRUTTURA IN APPOGGIO A TERRA

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

FLOOR-MOUNTED STRUCTURE

•	 Position the specific spacers and place the fixing plates on the structure by means 
of the supplied screws

•	 Fasten the structure to the pit by using the specific kit



31  (54)

Ø8.5

M5x16

M8x40

Ø8-Ø24

Ø8-Ø24
Ø8
M8

M8x40

M8
Ø8

Ø8-Ø24

Ø8-Ø24

M5

KIT S001.23.0005

7.14.	 TAMPONAMENTO LATO PORTA

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Fix the cladding panels directly onto the structure jambs.
•	 Make sure the structure is perfectly leveled, for a correct door 

adjustment.

•	 Upon the door installation completed (see the reference manuals), install 
the casing of the door side cladding.

DOOR SIDE CLADDING

FIXING OF THE DOOR TO THE PANEL 
AND POSITIONING OF THE JOINT COVER

INFORMATION
Should the cladding be > 150 mm, provide extra UPPER and LOWER 
fixing (2 up and 2 down).



32  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M10x20

M8x40
M8x40

M8x40

M8x40

Ø8 - Ø24

Ø8 - Ø24

Ø8

Ø8

M10x20

M10

M10

Ø10

Ø10

KIT S001.23.0005

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

FIXING OF THE DOOR TO THE PANELS 

FIXING OF THE COVER STRIP 
TO THE CLADDING PANEL

FIXING OF THE CLADDING PANEL 
TO THE LUMIERE DOOR 

FIXING OF THE CLADDING PANEL 
TO THE UPRIGHT

•	 Mount the infill panel directly on the door (on one or both sides according to the project) or, alternatively, fix the infill panel 
directly to the uprights. Use the slots that are suitable depending on the type of door (3 each side).

•	 Put the door in its seat and fix it according to the appropriate instruction manual.



33  (54)

M10x20

M10
Ø10

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

Fixing of the DOOR ON THE CROSS •	 Assembly the fixing profile directly on the door (on one or both sides 
using the project drawing). Use the holes which are reachable depen-
ding on the type of the door (3 on each side)

•	 Insert the door in the assigned place and fix it using the commissioning  
instruction.

INFORMATION                      

The kit needed to fix the door  to the upright 
is supplied with the door

PREPARATION OF INTERNAL JOINT COVER

•	 Fold the indicated part at 90 ° along the pre-drilled 
line.



34  (54)

~ 10 mm

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

Cross beam

FASTENING OF THE JOINT COVER - INNER SIDE

•	 Fix the infill panel to the door using the  supplied screws
•	 Fix the external joint cover on the infill panel.

•	 Put side cover on the inner side and fix it to the upper and lower crossbars of the 
door, using the provided screws.

FIXING OF THE JOINT COVER TO THE CLADDING PANEL

FASTENING OF THE JOINT COVER - INNER SIDE



35  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M12x30

Ø13-Ø37

M12

M12

M10

MAX

KIT S001.23.0002

7.15.	 CROCIERE

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Fix the brackets of the crosses to he angular plates
•	 Insert the rod and screw it in with the bolts

•	 Screw in the bolts leaving the rod 
in the tension

CROSS

INFORMATION

The bar shall not protrude from the inside of 
the structure; if needed , trim it.



36  (54)

M6x20

M4.8x13

KIT S001.23.0004

KIT S001.23.0004 KIT S001.23.0004

A B

M6

M6x20

C

M6

M6x20

7.16.	 TETTO (se in fornitura)

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

ROOF (if supply)

SHOULD BE INSTALLED FROM INSIDE of the structure.INDOOR STRUCTURE ROOF

1.	 Insert the roof panels  from inside and position them as shown on the project 
drawing.

3.	 Fasten the panels together from the outside by means of a 
scaffold.

2.	 Fix the panels to the structure by using the supplied self-piercing 
screws.

1.	 Preassemble the panels making up the roof. Pic. B
2.	 Fit the roof frontally into the designated area. Pic. C
3.	 Fasten the roof to the structure as shown in. Pic. A

FRONT INSTALLATION (FROM THE OUTSIDE OF THE STRUCTURE)

fig. 01a

fig. 01c fig. 01d

fig. 01b



37  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M4.8x11

M4.8x11

M4.8x11

KIT S001.23.0004

7.17.	 TETTO per ESTERNO (se in fornitura)

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Assemble the panels in the indicated order.
•	 Assemble the panels to the roof structure with the rivets.

•	 Assemble the roof frame on 4 corners.

INFORMATION
The outer roof is designed to be mounted from the inside of the 
structure.  

fig. 02a

fig. 02b

OUTDOOR STRUCTURE ROOF (optional)



38  (54)

M4.8x11

M4.8x11

M4.8x13

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Assemble the panels of the roof’s cover side with the rivets, in the both 
sides of the panels.

•	 Fasten it to the struc-
ture on all sides

•	 Place the roof frontally 
(from the outside of the 
structure)

INFORMATION

Check the inclination using the assembly 
drawing.

fig. 02c

fig. 02d

fig. 02e



39  (54)

7.18.	 TETTO PER ESTERNI SU DOMOFLEX (optional)

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Install the oudoor roof frame 
as indicated in § 7.17 OUTDOOR STRUCTURE ROOF 
(fig. 02a).

•	 Install the indoor roof 
as indicated in § 7.16 ROOF.

•	 Install the oudoor roof infill metal sheet 
as indicated in § 7.17 OUTDOOR STRUCTURE ROOF 
(fig. 02b).

DOMOFLEX - OUTDOOR STRUCTURE ROOF (optional)



40  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.comIM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Install the oudoor roof protection corner 
as indicated in § 7.17 OUTDOOR STRUCTURE ROOF 
(fig. 02c). 
fasten them as indicated in (fig. 02d).



41  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

KIT S001.23.0002

4 x Ø16

M16x145

KIT S001.23.0008

M10x30
Ø10
M10

M10x30
Ø10
M10

M10x35
Ø10

M10
Ø10

M10x35
Ø10

M10
Ø10

7.19.	 IRRIGIDIMENTO DELLA STRUTTURA

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Drill the ceiling (or the base) to match the hole already made in the 
corner bracket.

•	 Insert the plugs in the holes and fix them.

•	 Fix angles paying attention to the direction;
•	 Fix the first upwind;
•	 Fix the second upwind (outside) including thins.

STRUCTURE STIFFENING

CASE 1 - WALLING ANCHORAGES

CASE 2 - LATERAL UPWINDS

INFORMATION
Whenever impossible to anchor the 
structure to the ceiling, proceed fixing the 
jamb of the last crossbeam to the wall.



42  (54)

M6

M6

KIT S001.23.0001

7.20.	 TAMPONAMENTO PRIMO GIRO IN FOSSA

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Insert the nuts in the beam where it is required. See the right position 
looking the holes of the panels of the internal cladding.
In the pit bottom the nuts are required in:
- the beam of the floor >  the bottom strip
- the high beam >  the top strip

Check that the nuts are inserted to the fixing plates on the guides 
side. If they weren't assembled it is necessary to disassemble the 
plate and insert them.

•	 Insert the glass supports in correspondence with the nuts

BASEMENT CLADDING

INFORMATION
The basement cladding is ALWAYS 
blind.



43  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M6x30

M6x30

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Position the blind cladding
•	 Fix the pannel of the internal cladding

INFORMATION
For the positioning of the glass supports and 
cladding on the guides side, use the project 
drawins or/and check the assigned holes of 
the internal cladding.



44  (54)

M6

M6

KIT S001.23.0001

7.21.	 TAMPONAMENTO

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

HORIZONTAL GLAZING BEAM

•	 Insert the nuts and the crosses where it is requested.
The necessary position is notable from the drilling of the panels of inter-
nal cladding.

•	 Insert the glass supports in correspondence with the nuts

CLADDING

NOTICE

In outside structures, put the adhesive steal or some silicon on 
inner face of cross and beams before assembling the cladding

Assemble the cladding on all the sides before starting the 
installation of the lift

INFORMATION
Check that the nuts are inserted to the fixing plates (guides side). If 
they weren't assembled it is necessary to disassemble the plate and 
insert them.



45  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M3,2x7

KIT S001.23.0006

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Position the cladding with the suction cup.
•	 Fix the internal cladding plate.

•	 Assemble the blind cladding with the rivets.

SPECIAL BLIND PANELS "FLAT" - PRE-ASSEMBLY

STANDARD BLIND PANELS - PRE-ASSEMBLY

INFORMATION
"FLAT" blind panels must always be used on the landing / door side and in 
the case of non-standard dimensions (dimensions from cross beam to ≠ 
1250 mm)



46  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M6x30

M6x30

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

•	 Position the infill panels (for glass panels use the appropriate suction 
cups).

INFORMATION
In the absence of doors in the car and / or 
domoFLEX PLATFORM use sandwich infill 
panels.

For the positioning of the glass supports and 
of the infill  panels on the guide side, refer to 
the project drawing and / or to the holes on 
the internal infills panels.

GLASS AND BLIND "FLAT" PANELS - INSTALLATION



47  (54)

M6 M6x30

KIT S001.23.0001

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 Insert the nuts in the crosses.
•	 Position the vertical glazing beam and fix it.

VERTICAL GLAZING BEAM



48  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M8x40

STANDARD FIX

OPTIONAL FIX

KIT S001.23.0013

7.22.	 TETTOIA DI PROTEZIONE (se in fornitura)

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

RAIN SHELTER (if supply)

INFORMATION

Put silicone carefully on three sides to avoid infiltration.



49  (54)

7.23.	 SILICONATURA PER ESTERNI

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

•	 If the structure is for EXTERNAL it is necessary to siliconize all the jun-
ctions between cross and beams.

•	 Put the silicone also between the interface of the structure–roof.

OUTDOOR SILICONE SEAL

NOTICE
In case of outer structureit is necessary to carefully silicone the marked areas (both in case of glass and blind panels), in 
order to prevent possible infiltrations with consequent damage to the structure.



50  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

M4.8x13 M4.8x13
M4.8x13

KIT S000.23.0007

KIT  S001.23.0010 

M6 2.5-3.0

M6x30

8.	 CASI PARTICOLARI

8.1.	 INSTALLAZIONE SCATOLA PER LEVA DI AZIONAMENTO DISPOSITIVO PROTEZIONE FOSSA (domoFLEX)

8.2.	 INSTALLAZIONE TAPPI DI PROTEZIONE SUPERIORI (domoFLEX OPEN)

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

SPECIAL CASES

INSTALLATION OF THE BOX FOR THE ACTUATION LEVER OF THE PIT PROT DEVICE (domoFLEX)

UPPER PROTECTION CAPS (domoFLEX OPEN)

•	 Place the lever support (supplied with the structure)
•	 Place the lever.
•	 Once the opening mechanism is implemented, close the shaft.

•	 Fit the cage nuts into the square holes of the brackets located in the headroom uprights.
•	 Place the upper cap
•	 Fix the cap by means of the supplied screws



51  (54)

LIFTINGITALIA S.r.l.
Via Cadu�  del Lavoro, 16 -  43058 Bogolese, Sorbolo (PR) - Italy
Phone  +39 0521.695311  -  Fax  +39 0521.695313

www.li� ingitalia.com  -  info@li� ingitalia.com

TSEI M8x40

TSEI M8x40

8.3.	 MONTAGGIO VETRI SU STRUTTURA FGL (PANORAMICA/FULL-GLASS)

IM.TEC.079.EN_rev.5.4  -  October 2021 EN

GLASS ASSEMBLY ON FGL STRUCTURE (PANORANIC/FULL-GLASS)

•	 To fix the glass, use the glass holder studs with the appropriate screws, as indicated in the drawings.

GLASS FIXING

STUD

SEAL
GLASS SUPPORT



52  (54)

9.	 MANUTENZIONE

9.1.	 VERIFICHE MECCANICHE

9.2.	 PULIZIE

IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE

MAINTENANCE

MECHANICAL CHECKUP

CLEANING

In occasion of the periodic checks of the elevator or of the platform, check the fixing  of screws and bolts.
Verify the correct position of the plugs and the wiring covers.
Check the cladding seals and replace them in case of cracks or cuts.
Verify the fixing to the wall.

To avoid damaging the structure during cleaning, we recommend to use neutral detergent water solution. Acid based detergents, 
ammonia, alcohol are to be strictly avoided, since these aggressive substances might damage the surface. NEVER use products 
containing soda.
The way to keep mirrored aluminum profiles bright is to clean them by means of a blend of oil and denatured alcohol, equal parts.

For glass cladding, use  warm water with a teaspoonful of denatured alcohol or ammonia. Be careful and do not touch the alumi-
num surfaces which might be damaged. Do not clean glass surfaces when exposed to direct sun rays, to avoid stains.
For painted or anodized aluminum cladding, use a neutral detergent solution . Acid based detergents, ammonia, alcohol are to be 
strictly avoided, since there aggressive substances might damage the surface. NEVER use products containing soda.



53  (54)IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE



54  (54)IM.TEC.079.EN_rev.5.4  -  October 2021 All rights reserved EN

CROSS 50.2 - Steel Structure
INSTALLATION, COMMISSIONING INSTRUCTIONS AND MAINTENANCE


